
REHOBOT Hydraulics AB	 Skjulstagatan 11 A, 632 29 Eskilstuna, SWEDEN P.O. Box 1107 631 80 Eskilstuna
			   T. +46 (0)16 - 16 82 00 F. +46 (0)16 - 13 93 16  info@rehobot.se   www.rehobot.se

SPARE PART LIST
PME70-2500 Series

402843

38

13
14 75 46 40

52
22

71
45

23
4

41
72

24 5725
39

47

58
64

69
68

2

50

53
5

49
67

19
77

16
19

44

15

17

20

68
69

70

18

21

29

66

55

7
66

56 40

54

66307374

8
48

67

9

10

11

12

6458

53

61
64

42

6362

76

7

79

81

78

60
6580

76
59

26

63

62

31
32

38

3784

1

48

32

3

6

37

51

Ex
tra

 c
ab

le
 n

ee
de

d 
fo

r P
M

E7
0-

25
00

/C
EE

1

85

86

36

Es
ki

ls
tu

na
 2

02
2-

01
-0

5 
D

F		


D
oc

um
en

t n
um

be
r: 

65
74

0		


Su
bj

ec
t t

o 
ch

an
ge

 w
ith

ou
t p

rio
r n

ot
ic

e!

33

35
34



REHOBOT Hydraulics AB	 Skjulstagatan 11 A, 632 29 Eskilstuna, SWEDEN P.O. Box 1107 631 80 Eskilstuna
			   T. +46 (0)16 - 16 82 00 F. +46 (0)16 - 13 93 16  info@rehobot.se   www.rehobot.se

SPARE PART LIST
PME70-2500 Series

Es
ki

ls
tu

na
 2

02
2-

01
-0

5 
D

F		


D
oc

um
en

t n
um

be
r: 

65
74

0		


Su
bj

ec
t t

o 
ch

an
ge

 w
ith

ou
t p

rio
r n

ot
ic

e!

PME70-2500MRV/VR70 I PME70-2500MRV/CEE1 I PME51835
Lagerförd                    
Kept in stock  
Lagergeführt 
Tenu en stock

Ej lagerfört                    
Not kept in stock      
Nicht lagergeführt                
Ne tenu en stock                   
**

Ref. 
No

Qty Description Part No Part No

1 1 0,25kW/230V/50Hz  PME70-2500MRV/VR70/CEE1 51809

1 1 0,25kW/230V/60Hz  PME51835 51836

2 1 Motor plate B14/B34 51804

3 1 Pump housing 51808

4 1 Valve housing 51812

5 1 End plate, motor side 52141

6 1 End plate with foot 52139

7 1 Oil container 51815

8 1 Piston pump 5 46228

9 1 Gear pump 1.30 50924

10 1 Plug-in connection 90° 50587

11 0.03m Pipe 50588

12 1 Strainer 17618

13 1 AMT802 Gauge cl 2.5 50777

14 1 Gauge adapter 44380

15 1 Crankshaft - 5mm, Ø11 51807

16 1 Ball bearing 61905 46231

17 1 Ball bearing 6003 46230

18 1 Ball bearing 61901 51813

19 2 Circlip SGH 42 46233

20 1 Circlip SGH 17 13899

21 1 Circlip SGA 12 33195

22 1 Setscrew 34919

23 1 Needle 17925

24 1 Release screw 47320

25 1 Release knob 14548

26 1 Handle 51805

27 1 Safety valve 70 MPa 44388

28 2 Ball guide 49255

29 2 Ball seat 6.5 46225

30 1 Switch piston 46222

31 1 Pendant control 230V, 1 button 51811

32 2 Cable gland with bend protection 51833

33 3 Ring cable lug, red 4.3 mm 52186

34 1 Flat pin terminal, red 6.3 x 0.8 mm 52183

35 1 Flat pin, red 6.3 x 0.8 mm 52184

36 2 Fork cable lug, red 4.3 mm 52185

37 1 CEE 7/7 plug with cable 2 m - PME70-2500MRV/VR70, 
PME51835

38161242

37 1 CEE1 plug - PME70-2500/CEE1 47284

38 2.5 m Cable 51839

38 2.5 m Cable for PME70-2500/CEE1 51839

39 1 Ball 5 16947

40 5 Ball 6.35  1/4” 01050060

41 1 Ball 4.5 22203



REHOBOT Hydraulics AB	 Skjulstagatan 11 A, 632 29 Eskilstuna, SWEDEN P.O. Box 1107 631 80 Eskilstuna
			   T. +46 (0)16 - 16 82 00 F. +46 (0)16 - 13 93 16  info@rehobot.se   www.rehobot.se

SPARE PART LIST
PME70-2500 Series

Lagerförd 
Kept in stock  
Lagergeführt 
Tenu en stock

Ej lagerfört              
Not kept in stock      
Nicht lagergeführt 
Ne tenu en stock   
**

Ref. 
No

Qty Description Part No Part No

42 4 Rubber foot 46235

43 2 Spring 38115100

44 1 Spring 22877

45 1 Spring 17924

46 1 Spring 19277

47 1 Screw T6SS M6x 8 01004930

48 6 Screw MC6S M6x 30 47050

49 6 Screw K6S M6x 12 44985

50 4 Screw K6S M5x 16 49659

51 2 Screw MC6S M5x 65 50291

52 2 Screw MC6S M8x 40 01001650

53 12 Screw MC6S M6x 16 01001440

54 1 Plug M10x1 46239

55 1 Plug M10x1 DIN908 14057

56 2 Screw P6SS M8x 8 43336

57 1 Screw S6SS M5x 8 15994

58 2 Plug G1/4 DIN908 16536

59 2 Screw K6S M6x 30 40212

60 1 Vented plug 46244

61 1 Level glas 43626

62 4 Nut M6 DIN985 44253

63 6 Washer 01017590

64 3 Packing * 17009

65 1 Packing * 16217

66 3 Packing * 14185

67 10 Packing * 14911

68 2 O-ring * 46243

69 2 O-ring * 17741

70 1 O-ring * 4185

71 1 O-ring * 26612

72 1 O-ring * 01041910

73 1 O-ring * 19458

74 1 Support ring * 28529

75 1 O-ring * 01041940

76 2 Packing * 51838

77 1 Packing * 51814

78 1 Vented cap 46246

79 2 Label, REHOBOT * 35581

80 1 Label, read manual * 42461

81 1 Label, release function * 44459

84 1 Support ring 28529

85 2 Motor stand 52388

86 3 Cable lug pin, red 52306

Seal kit 52389

* Included in seal kit.

** Special order, request an offer.

Es
ki

ls
tu

na
 2

02
2-

01
-0

5 
D

F		


D
oc

um
en

t n
um

be
r: 

65
74

0		


Su
bj

ec
t t

o 
ch

an
ge

 w
ith

ou
t p

rio
r n

ot
ic

e!


